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CUSTOMER NAME: SLEEPMILE CO., LTD.
ADDRESS: 2F, NO. 19, SECTION 3, CHONGQING SOUTH ROAD,
ZHONGZHENG DISTRICT, TAIBEI CITY

Sample Name : 6D Breathing cotton

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : GZF21-018094-01

Date of Receipt : Jul 01, 2021

Testing Start Date : Jul 01, 2021

Testing End Date :Jul 20, 2021

Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch
Testing Center

jwu

Jessie Ho
Authorized signatory

Unless otherwise agreed in writing, this document s issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at htip://www.sgs. com!anf‘l’erms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Docum z —Candltuonsf‘f‘enﬂs -e-Document, as x
Attention is drawn to the limitation of liability, indemnification an Jurfsdiction Issues erein. Any s document
advised that information contalned hereon reflects the Companr s findings at the time cl‘ ita intervention anly and within the limits oi
Client's Instructions, if any. The C y's sole ibllity Is to lts Crlsnl and this documanl daas nal exonerate parties to a
transaction from exercising all their rlghtu and obilgatlons under the tr t cannotl be

axcept in full, without prior wrmen approval ol' tho Cnmpany Any unauthorizad altaration, lar?nry or falsification of the content or
appearance of this and ma d to the fullest extent of the law. Unless otherwise stated the
results shown in this test repnn rs!er only to the sample(s) teated'and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone;(88-755) B30T
1443, or email: CN Dacx.lu.-._'k Esgs.com

6584 .4 Jgholodsi Pt o120 s B Lrggag D, Serhen Chvs 518120 1 (86-755) 25328282 1 (86-755) 83197625 www.sgsgroup.com.cn
HE- B BRERAEER40STRT Y EESGSKH WM 518120 1 (86-755)25328282  f (B6-755)83197625 @ sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)




TEST REPORT

No. : SZIN2107008201SC
Date : Jul 20, 2021
Page: 2of 3

Test Item: Evaluation for anti-mites activity

Sample Description: Block sample
Test Method: GB/T 24253-2009, 9.2 Inhibition method

Test Result(s):

Test organism(s)

Dermatophagoides farinae

Test result of sample 25
Test result of control sample 203
Inhibition rate (%) 88

Notes:

1.Incubation time: 7 days.

2. Control sample is standard cotton, without any treating but high temperature cooking and

washing by distilled water.

3. Mites used in this test were TUO74 The mite feed was made in the lab according to GB/T
24253-2009 Appendix A.

4. The requirement of GB/T 24253-2009 (Inhibition rate)

activity: = 95%; the sample has good anti-mites activity: = 80%;the sample has anti-mites activity:>

60%.

5.The test method was carried out by SGS-CSTC Standards Technical Services Co., Ltd.

Guangzhou Branch.
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: the sample has very good anti-mites



Sample photo:

Appendix information:
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The test report shall only be used for clients’ scientific research, teaching, internal quality control,

product research and development, etc... and just for internal reference.
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*kkkkhkkk End Of report********
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